FEBRUARY 26, 2014

CITY OF RICHMOND

Annual Pretreatment Report - 2013

submitted to

REGIONAL WATER QUALITY CONTROL BOARD
SAN FRANCISCO BAY REGION

Ctvof

Richmond



Contents

COVER SHE E T . o e R B i i, 7
INTRODUCTION..... e ecrrcsrrnmnsesnsanissescsssssssssesssnsens )
Current Permit Status. 10
Pretreatment Audits, Inspections, etc. 10
Date of Last PCA or PCI Report 10
Date of Response to PCA or PCI Report 10
DEFINITIONS & it e S B0 S ettt e, 10
DISCUSSION OF UPSET, INTERFERENCE AND PASS THROUGH 12
INFLUENT, EFFLUENT, AND BIOSOLIDS MONITORING RESULTS.....cccssvitnnennenee 13
SAMPLING PROCEDURES 13
METHOD OF SAMPLE DE-CHLORINATION. 14
SAMPLE COMPOSITING 14
DATA VALIDATION. 14
RESULTS 14
INFLUENT METALS CONCENTRATIONS: 16
EFFLUENT METALS CONCENTRATIONS: 16
VOLATILE ORGANICS 17
ORGANOCHLORINE PESTICIDES 18
BIOSOLIDS TEST RESULTS - Part a 19
BIOSOLIDS TEST RESULTS - Part b 20
INSPECTION, SAMPLING, AND ENFORCEMENT PROGRAM.......ccvstsnvvinsnserinisininns 21
1). Inspections: 21
2). Sampling Events: 21
3). Enforcement: 22
UPDATED LIST OF REGULATED SIUS....ortinisiiirisisisnsssessssessssssesses 22
). CIUs: 22

Pretreatment 2013 Annual Report - 3



2). Non-categorical SIUs: 22

TABLE 2a — CATEGORICAL INDUSTRIAL USER INFORMATION (METAL FINISHERS

AND ELECTROPLATING): 23
TABLE 2b - CATEGORICAL INDUSTRIAL USER INFORMATION (ORGANIC

CHEMICALS): 24
TABLE 2¢ — NON-CATEGORICAL INDUSTRIAL USER INFORMATION: 25
3).  Current list of SIUs: 26

SIU (CATEGORICAL AND NON-CATEGORICAL) COMPLIANCE ACTIVITIES....... 26

1). Inspection and Sampling Summary: 26

TABLE 3a - Inspection, Sampling and Enforcement Summary (Metal Finishing & Electroplating
Categorical Industries): 27

TABLE 3b — Inspection, Sampling and Enforcement Summary (Organic Chemical Categorical
Industry): 28

TABLE 3c - Inspection, Sampling and Enforcement Summary (Non-Categorical Industries).......29

2). Enforcement Summary: 30
3).  July-December Semiannual Data: 30
Compliance Summary (Metal Finishers) 30
Conversion Coatings. 30
Richmond Metal Painting 30
Parker Hannifin (Veriflo) 30
Compliance Summary (Organic Chemicals) 30
Bio-Rad Laboratories 30
Compliance Summary (Non-categorical) 30
Burlington Northern Santa Fe (BNSF) 30
Bay Area Rapid Transit (BART) 30
California Oils Corporation 31
West County Wastewater District (WCWD): 31
Table 1a — Metal Finisher’s Discharge Table 33
Table 1b — Organic Chemicals - Discharge Table 34
Table 1c — Non-Categorical Industrial User Discharge Table 35
BASELINE MONITORING REPORT SUMMARY ..o 36

Pretreatment 2013 Annual Report - 4



PRETREATMENT PROGRAM CHANGES.....ccvvverervetiserennssnssenss

1). Legal Authority:

36

36

2). Local Limits:

36

3). Monitoring/Inspection Program and Frequency:

36

4). Enforcement Protocol:

36

5). Program’s Administrative Structure:

37

6). Staffing

37

a)  Budgeted Positions for the City’s Pretreatment Program (Source Control/Wastewater)

b)  Current Positions filled for the City’s Pretreatment Program (Source Control)

7). Resource Requirements

..................... 37

38

8). Funding Mechanism

38

9). Organizational Chart

38

10). Pretreatment Compliance Inspections and/or Audits

38

a) Unresolved (Recommended) Issues from PCI

38

b) Plan(s) and Schedule for Resolving the Recommended Issues

38

¢) Required Issues and Proposed Implementation Schedule from PCA

11). Other Program Changes.

39

39

39

a) Database Management Update

b)  Industrial User Sample Analyses Requests

40

40

¢) Fats, Oils and Grease (FOG) Program

PRETREATMENT PROGRAM BUDGET. ...............

I). 2013 Major Purchases:

2). 2014 Planned Purchases:

PUBLIC PARTICIPATION SUMMARY ..o
BIOSOLIDS STORAGE AND DISPOSAL PRACTICES.......ineerrvsnrssrrnnnnns
OTHER POLLUTANT REDUCTION ACTIVITIES....nirrerrenirenriserassssananens

OTHER SUBJECTS ..cisintsinsssssisssssssssssissssssssssssssssssssssssssssssssssinss

2). Sewer System Management Plan (SSMP)

Pretreatment 2013 Annual Report - 5



3). Lateral Grant (Private Lateral Maintenance) Program 42

PERMIT COMPLIANCE SYSTEM (PCS) DATA ENTRY FORM.....iississinannnns 43
APPENDICES......iecnnee et eSS R s R R RS 44
E-1 Influent and Effluent Lab Results for, Metals, PCBs and Cyanide 44
F-1 Inspection Procedures 47
F-2 Compliance Inspection Form 48
F-3 Sampling Protocols (to be submitted later) 49
F-4 Chain-of-Custody Form 50
F-5 Enforcement Response Plan 51
G-1 Local Limits Letter — dated December 23, 2013 52
G-2 SIU List 2013 (old) 53
G-3 SIU List 2013 (current) 54
I-1 BMR Checklist 55
J-1 Sewer Use Ordinance 56
J-2 Organizational Chart 57
J-3 FOG Inspection Form 58
K-1 2012-2013 Budget 59
K-2 2013-2014 Budget 60
K-3 Equipment Summary 61
L-1 West County Times 2012 Publication 62
L-2 2013 List of Violators. 63
P-1 PCS Form 64

Pretreatment 2013 Annual Report - 6



A. COVER SHEET

e e =

NPDES Permit Holder or Sewer Authority Name: West County Agency
Report Date: February 26, 2014
Period Covered by This Report: from 01/01/2013 to 12/31/2013

Period Covered by Previous Report: from 01/01/2012 to 12/31/2012

Name of Wastewater Treatment Plant(s) National Pollutant Discharge Elimination
System (NPDES) Permit Number

City of Richmond Wastewater Treatment Plant  CA0038539
601 Canal Boulevard, Richmond, CA 94804

Person to contact concerning information contained in this report:

Name: Chad Davisson
Title: General Manager, Richmond Municipal Sewer District
Mailing Address: 450 Civic Center Plaza

Richmond, CA 94804
Telephone No: (510) 620-5486

“I certify under penalty of law that this document and all attachments were prepared under my
direction or supervision in accordance with a system designed to assure that qualified personnel
properly gather and evaluate the information submitted. Based on my inquiry of the person or
persons who manage the system, or those persons directly responsible for gathering the
information, the information submitted is, to the best of my knowledge and belief, true, accurate
and complete. I am aware that there are significant penalties for submitting false information
including the possibility of fine and imprisonment for knowing violations.”

220 )4 (Vo Do

Date Chad Davisson
General Manager

Pretreatment 2013 Annual Report - 7


phelpsM
Typewritten Text
February 26, 2014

phelpsM
Typewritten Text

phelpsM
Typewritten Text


Pretreatment 2013 Annual Report - 8



INTRODUCTION

This annual report has been prepared by the City of Richmond in accordance with the
“Requirements for Pretreatment Annual Reports” as outlined in Appendix H-1 to NPDES
permit No. CA0038539 (Order R2-2013-0016) issued to the West County Agency (WCA),
[a joint powers agreement with the City of Richmond Municipal Sewer District] that
became effective July 1, 2013.

The discharge is also regulated under Order No. R2-2012-0096 (NPDES Permit No.
CA0038849), which establishes requirements on mercury and polychlorinated biphenyls
(PCBs) from wastewater discharges in the region.

The City of Richmond and the Richmond Municipal Sewer District own the Richmond
Municipal Sewer District Water Pollution Control Plant (Richmond Plant) located at 601
Canal Blvd, Richmond, CA 94804. The Richmond Municipal Sewer District facilitates the
allocation of sewer use fees paid by City of Richmond residents. The City handles
administrative, management, and source control responsibilities and contracts out the
operations and maintenance of the Richmond Plant and the sewer collection system. A
private operations firm, Veolia Water West Operating Services, Inc., operates the
Richmond Plant and the collection system under contract and direction of the City of
Richmond.

It has a design capacity of 16 MGD for dry weather and a hydraulic capacity of 20 MGD
for wet weather conditions. Chlorinated effluents from the West County Plant and the
Richmond Plant are combined and dechlorinated prior to discharge from the West
County Agency Common Outfall into San Francisco Bay.

The wastewater treatment processes at the Richmond Plant consist of bar screens, grit
removal chambers, primary clarifiers, activated sludge basins, secondary clarifiers, and
chlorine contact basins

Biosolids from the Richmond Plant are thickened by dissolved air floatation,
anaerobically digested, and pumped to the West County Plant for drying and disposal.
At the West County Plant, primary clarifier sludge is combined with secondary clarifier
sludge that has been thickened using dissolved air floatation, anaerobically digested,
and dewatered in drying beds. Dried sludge from both plants is hauled offsite for
disposal at Keller Canyon Landfill, West Contra Costa Landfill, or Vasco Road Landfill.

The Richmond Plant serves a population of approximately 68,000 covering most of the
incorporated area of Richmond. West County Wastewater District has jurisdiction over
Industries and sewers in the northerly portion. Stege Sanitary District has control over
the sewers and East Bay Municipal Utility District has control over the industries in the
southeast. The City's sewer flow is approximately 70% domestic, 20% commercial, and
10% industrial.

The data contained in this report is based on the (updated) Significant Industrial User

Pretreatment 2013 Annual Report - 9



(SIV) list for 2013 (Appendix G-2). The list in last year’s annual report contained fourteen
(14) Industrial Dischargers (Appendix G-3).

However, after further investigation (due to inspections and data review), it was revised
and now only contains ten (10) Industrial Dischargers. Five (5) of those SIUs listed are
categorical. Of the five (5) categorical industries listed, one (1) is a Zero Discharger. This
list is reviewed twice a year and is updated as needed. (See “Section G — Updated List of
Regulated SIUs” for more detail).

Current Permit Status

The current permit was adopted on May 8, 2013 and became effective on July 1, 2013. It
expires on June 30, 2018.

Pretreatment Audits, Inspections, etc.

The City administers the pretreatment program in-house. A more detailed discussion of
these items is in Section J, “Pretreatment Program Changes”.

Date of Last PCA or PCI Report
The date of the last PCA was December 3 — 5, 2012. The report on the results of the PCA
was received on April 2, 2013.

The date of the last PCl was December 14, 2010. The report on the results of the PCI
was received on April 8, 2011.

Date of Response to PCA or PCI Report
A response was provided for the PCA on May 31, 2013.

A response was provided for the PCl on May 23, 2011.

DEFINITIONS

Categorical Industrial User (CIU) shall mean industrial activity performed at the facility is
regulated by one or more of the federal regulations found in Title 40 Code of Federal
Regulations (40 CFR) Parts 401 - 424 and 425 — 471. The facility discharges process
wastewater to a publicly owned treatment works (POTWs). In the EPA Pretreatment
Categories and Standards, the categorical activity is assigned pretreatment limitations,
reporting requirements, or both.

Compliance shall mean adherence to limits and provisions of the local Waste Water
Ordinance and, if applicable, federal categorical regulations.

Consistent Compliance shall mean compliance in all inspections, monitoring, and reports
during a given period.

Inconsistent Compliance shall mean failure to be in compliance in all inspections,
monitoring, and reports during a given period which does not satisfy the criteria of
significant noncompliance.

Pretreatment 2013 Annual Report - 10



Interference shall mean a Discharge which, alone or in conjunction with a discharge or

discharges from other sources, both:

(i) Inhibits or disrupts the POTW, its treatment processes or operations, or its

sludge processes, use or disposal; and

(ii) therefore is a cause of a violation of any requirement of the POTW’s NPDES

permit (including an increase in the magnitude or duration of a violation) or of
the prevention of sewage sludge use or disposal in compliance with the following
statutory provisions and regulations or permits issued thereunder (or more
stringent State or local regulations): Section 405 of the Clean Water Act, the
Solid Waste Disposal Act (SWDA) (including title 1, more commonly referred to
as the Resource Conservation and Recovery Act (RCRA), and including State
regulations contained in any State sludge management plan prepared pursuant
to subtitle D of the SWDA), the Clean Air Act, the Toxic Substances Control Act,
and the Marine Protection, Research and Sanctuaries Act.

Pass Through shall mean a Discharge which exits the POTW into waters of the United
States in quantities or concentrations which, alone or in conjunction with a discharge or
discharges from other sources, is a cause of a violation of any requirement of the
POTW'’s NPDES permit (including an increase in the magnitude or duration of a
violation).

Significant Industrial User. Except as provided in 40 CFR 403.3(v)(2) and 40 CFR
403.3(v)(3) shall mean:

fi.

ji.

iv.

All Industrial Users subject to Categorical Pretreatment Standards under 40 CFR
403.6 and 40 CFR chapter i, subchapter N

All Industrial Users that discharges an average of 25,000 gallons per day or more
of process wastewater to the POTW (excluding sanitary, noncontact cooling and
boiler blowdown wastewater)

All Industrial Users that contributes a process wastestream which makes up 5
percent or more of the average dry weather hydraulic or organic capacity of the
POTW Treatment plant

All Industrial Users that are designated as such by the Control Authority on the basis
that the Industrial User has a reasonable potential for adversely affecting the POTW’s
operation or for violating any Pretreatment Standard or requirement (in accordance
with 40 CFR 403.8(f)(6)).

Significant Non-compliance shall mean:

Chronic violations of wastewater Discharge limits, defined here as those in which
66 percent or more of all of the measurements taken for the same pollutant
parameter during a 6-month period exceed (by any magnitude) a numeric
Pretreatment Standard or Requirement, including instantaneous limits, as
defined by 40 CFR 403.3(})

Pretreatment 2013 Annual Report - 11



ii.  Technical Review Criteria (TRC) violations, defined here as those in which 33
percent or more of all of the measurements taken for the same pollutant
parameter during a 6-month period equal or exceed the product of the numeric
Pretreatment Standard or Requirement including instantaneous limits, as
defined by 40 CFR 403.3(l) multiplied by the applicable TRC (TRC=1.4 for BOD,
TSS, fats, oil, and grease, and 1.2 for all other pollutants except pH)

iii.  Any other violation of a Pretreatment Standard or Requirement as defined by 40
CFR 403.3(l) (daily maximum, long-term average, instantaneous limit, or
narrative Standard) that the POTW determines has caused, alone or in
combination with other Discharges, Interference or Pass Through (including
endangering the health of POTW personnel or the general public)

iv.  Any discharge of a pollutant that has caused imminent endangerment to human
health, welfare or to the environment or has resulted in the POTW’s exercise of
its emergency authority under paragraph 403.8 (f)(1)(vi)(B) to halt or prevent
such a discharge

v.  Failure to meet, within 90 days after the schedule date, a compliance schedule
milestone contained in a local control mechanism or enforcement order for
starting construction, completing construction, or attaining final compliance

vi.  Failure to provide, within 45 days after the due date, required reports such as
baseline monitoring reports, 90-day compliance reports, periodic self-monitoring
reports, and reports on compliance with compliance schedules

vii.  Failure to accurately report noncompliance

viii.  Any other violation or group of violations, which may include a violation of Best
Management Practices, which the POTW determines will adversely affect the
operation or implementation of the local Pretreatment program.

Upset shall mean an exceptional incident in which there is unintentional and temporary